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XIAMEN QILEI BACK LIGHT TECHNOLOGY CO., LTD
4/F-5/F,NO.599,Tonglong 2nd Road,Chanye Zone,(Xiangan)Torch High-Tech,Xiamen,Fujian.

Report on the submitted samples said to be:

Sample Name : PUIron On
Style/ltem No. : 180510/180511/180512
Color . Lemon/Yellow/Bluish

Sample Receiving Date : April 26, 2018
Testing Period . From April 26, 2018 to May 2, 2018

Results . Please refer to next page(s).

Signed for and on behalf of BACL

j -
Checked by: Approved by:

Jane Xu William Wei
Technical Supervisor Laboratory Manager
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Summary of Test Results (as the requirement of Client):

TEST REQUEST CONCLUSION
A As specified by client, refer to Consumer Products Safety Improvement Act of 2008(H.R. Pass
4040) title 1, section 101(f) for total lead content in paint and other similar surface-coating
As specified by client, refer to Consumer Product Safety Commission 16 CFR Part
B  1307:Prohibition of Children’s Toys and Child Care Articles Containing Specified Pass

Phthalates

Pass = Meet the Requirement of Client
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Results:

Tested part(s):

1. Lemon yellow printed white plastic film
2. MID. yellow printed white plastic film
3. Bluish printed white plastic film

A. As specified by client, refer to Consumer Products Safety Improvement Act of 2008(H.R. 4040) title 1,
section 101 for total lead content

1) Total Lead Content (In paint and other similar surface-coating)

Test method: With reference to CPSC-CH-E1003-09.1, by acid digestion and analysis was performed by Inductively
Coupled Plasma Optical Emission Spectrometer (ICP-OES) or Atomic Absorption Spectrometry (AAS).

Result
Iltem Unit MDL Client’s Limit
1+2+3
Lead Content (Pb) mg/kg 10 N.D. 90
Conclusion / / Pass /

Note:
- N.D. = Not Detected or less than MDL

- MDL = Method Detection Limit

- mg/kg = ppm
- The test of samples (1)-(3) are as the requirement of client.

- “+” = Mixed, The admixture of specimen is tested as a whole(part) which according to the applicant’s
request, the result of report as average value because of the whole specimen is regarded as constituting
from the homogeneous material. If the testing of specimen may have the obvious difference, and the
result may exceed the number in this report. The applicant will undertake all differences and risk.

- Photo appendix is included.
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B. As specified by client, refer to Consumer Product Safety Commission 16 CFR Part 1307:Prohibition of
Children’s Toys and Child Care Articles Containing Specified Phthalates

Test method: With reference to CPSC-CH-C1001-09.3, by solvent extraction and analysis was performed by Gas
Chromatographic-Mass Spectrometer (GC-MS).

Result -
Item CASNo. | Unit | MDL CI'_'fnrq‘itts
1+2+3
Dibutyl Phthalate (DBP) 84-74-2 % 0.003 N.D. 0.1
Benzylbutyl Phthalate (BBP) 85-68-7 % 0.003 N.D. 0.1
Bis-(2-ethylhexyl) Phthalate (DEHP) 117-81-7 % 0.003 N.D. 0.1
- 28553-12-0/ o
Diisononyl Phthalate (DINP) 68515-48-0 % 0.01 N.D. 0.1
Diisobutyl Phthalate (DIBP) 84-69-5 % 0.003 N.D. 0.1
Di-n-pentyl Phthalate (DPENP/DnPP) 131-18-0 % 0.003 N.D. 0.1
Di-n-hexyl Phthalate (DHEXP/DnHP) 84-75-3 % 0.003 N.D. 0.1
Dicyclohexyl Phthalate (DCHP) 84-61-7 % 0.003 N.D. 0.1
Conclusion / / / Pass /
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Note:
- N.D. = Not Detected or less than MDL

- MDL = Method Detection Limit

- % = Percentage by weight

- 0.1% =1000mg/kg, mg/kg = ppm

- The test of samples (1)-(3) are as the requirement of client.

- “+” = Mixed, The admixture of specimen is tested as a whole(part) which according to the applicant’s
request, the result of report as average value because of the whole specimen is regarded as constituting
from the homogeneous material. If the testing of specimen may have the obvious difference, and the result
may exceed the number in this report. The applicant will undertake all differences and risk.

- Photo appendix is included.
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Appendix

Photograph of Sample

BACL authenticate the photo on original report only

*** End of Report ***
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